
ww.sciencedirect.com

wat e r r e s e a r c h 4 6 ( 2 0 1 2 ) 3 8 7e3 9 4
Available online at w
journal homepage: www.elsevier .com/locate/watres
Occurrence and fate of quinolone and fluoroquinolone
antibiotics in a municipal sewage treatment plant
Ai Jia, Yi Wan, Yang Xiao, Jianying Hu*

MOE Laboratory for Earth Surface Processes, College of Urban and Environmental Sciences, Peking University, Beijing 100871, China
a r t i c l e i n f o

Article history:

Received 12 May 2011

Received in revised form

4 October 2011

Accepted 25 October 2011

Available online 15 November 2011

Keywords:

Antibiotics

Quinolone

Fluoroquinolone

Sorption

Mass balance

Sewage treatment plant
* Corresponding author. Tel./fax: 86 10 62765
E-mail address: hujy@urban.pku.edu.cn (

0043-1354/$ e see front matter ª 2011 Elsev
doi:10.1016/j.watres.2011.10.055
a b s t r a c t

This study developed a method for analysis of nineteen quinolone and fluoroquinolone

antibiotics (FQs) in sludge samples, and investigated the occurrence and fate of the FQs in

a municipal sewage treatment plant (STP) with anaerobic, anoxic, and aerobic treatment

processes. Eleven compounds, including pipemidic acid, fleroxacin, ofloxacin, norfloxacin,

ciprofloxacin, enrofloxacin, lomefloxacin, sparfloxacin, gatifloxacin, moxifloxacin, and

sarafloxacin (only in sludge), were detected in the STP. The predominance of ofloxacin and

norfloxacin, followed by lomefloxacin, ciprofloxacin, gatifloxacin, and moxifloxacin, were

found in wastewater, suspended solids, and sludge. The total concentrations of FQs were

2573 � 241 ng/L, 1013 � 218 ng/L, and 18.4 � 0.9 mg/kg in raw sewage, secondary effluent,

and sludge, respectively. Extremely low mass change percentages were observed for FQs in

anaerobic, anoxic, and aerobic treatment units, suggesting biodegradation to be of minor

importance in the removal of FQs in STPs. 50e87% of the initial FQs loadings (except for

pipemidic acid (36%)) were ultimately found in the dewatered sludge. Mean removal effi-

ciencies of FQs in the STP were 56e75%, except for new generation drugs such as moxi-

floxacin (40 � 5%) and gatifloxacin (43 � 13%). A significant positive correlation was found

between removal efficiencies and Kd of FQs. The major factor in the removal of FQs in the

STP was sorption to sludge, which was not governed by hydrophobic interactions. The

long-term cycling and persistence of FQs in the STP has made activated sludge as a huge

reservoir of FQ antibiotics.

ª 2011 Elsevier Ltd. All rights reserved.
1. Introduction fluoroquinolones, sulfonamides, and tetracyclines) frequently
Antibiotics are commonly used in human and veterinary

medicine, and the presence of these compounds in the envi-

ronment is of concern due to their role in the development of

antimicrobial resistance among microorganisms (Daughton

and Ternes, 1999). Quinolones and fluoroquinolones (FQs)

are a group of antibiotics widely used to treat a broad variety

of Gram (þ) and Gram (�) bacterial infections since their

derivation from nalidixic acid in 1962 (Ball, 2000). The FQs are

among the five classes of antibiotics (b-lactam, macrolides,
520.
J. Hu).
ier Ltd. All rights reserved
detected in the environment in relatively high concentrations

(Diaz-Cruz and Barcelo, 2006; Khetan and Collins, 2007), and

their ubiquitous presence has been reported in wastewater

(Gros et al., 2007), surface water (Kolpin et al., 2002), ground

water, and even in drinkingwater (Barnes et al., 2008; Ye et al.,

2007). Extensive usage and wide occurrences have led to

increasing bacterial resistances to FQs in wastewater from

hospitals and livestock feedlots, effluent and sewage sludge

from municipal sewage treatment plants (STPs), and rivers

(Hu et al., 2008; Polk et al., 2004; Reinthaler et al., 2003; Taylor
.

mailto:hujy@urban.pku.edu.cn
www.sciencedirect.com/science/journal/00431354
http://www.elsevier.com/locate/watres
http://dx.doi.org/10.1016/j.watres.2011.10.055
http://dx.doi.org/10.1016/j.watres.2011.10.055
http://dx.doi.org/10.1016/j.watres.2011.10.055


wat e r r e s e a r c h 4 6 ( 2 0 1 2 ) 3 8 7e3 9 4388
et al., 2008), making human and animals more susceptible to

these microbes.

A broad number of FQ antibiotics (more than twenty

chemicals cross four generations) have been developed and

are commercially available around the world (Martinez et al.,

2006). Except for the most concerning FQs (e.g. ciprofloxacin)

in previous studies (Castiglioni et al., 2005, 2006; Ghosh et al.,

2009; Golet et al., 2001; Miao et al., 2004; Renew and Huang,

2004; Shi et al., 2009; Vieno et al., 2007, 2006; Xu et al., 2007),

a new generation FQs such as gatifloxacin and moxifloxacin

has been introduced to provide better therapeutic effects and

counteract bacterial resistance (Kowalski et al., 2003). The

significant disadvantages of the new generation, however,

have resulted in their restricted use (Faich et al., 2004) due to

serious side effects (e.g. hyperglycemia (Yip and Lee, 2006) and

hallucination (Adams and Tavakoli, 2006)), and the genotoxic

potentials of these compounds have been reported to be

higher than those of other FQs based on in vitro bioassay

(Hartmann et al., 1998; Hu et al., 2007). Therefore, the occur-

rence of a broad range of FQs is important for understanding

their environmental risks. In most previous investigations, of

all the FQs only ciprofloxacin, norfloxacin, and ofloxacin have

been included as major target compounds possibly due to

a lack in analytical methods (Castiglioni et al., 2005, 2006;

Ghosh et al., 2009; Golet et al., 2001; Miao et al., 2004; Renew

and Huang, 2004; Shi et al., 2009; Vieno et al., 2007, 2006; Xu

et al., 2007). Although sensitive liquid chromatography-

eelectrospray tandem mass spectrometry (LC-MS/MS) has

been established for 20 quinolone and fluoroquinolone anti-

biotics in variouswatermatrices (Xiao et al., 2008), there is still

no method available for these compounds in solid samples as

it is difficult to develop a method with high extraction effi-

ciencies and lowmatrix effects for somany antibiotics in solid

samples.

Removal of FQ antibiotics in STPs plays a crucial role in

their pollution control, since most FQs used to treat humans

or livestock are ultimately discharged into the aquatic envi-

ronment via STPs. While the presence of some FQs in STP

influents and effluents have been widely investigated

(Castiglioni et al., 2005, 2006; Ghosh et al., 2009; Golet et al.,

2001; Miao et al., 2004; Renew and Huang, 2004; Shi et al.,

2009; Vieno et al., 2007, 2006; Xu et al., 2007), little is known

about the fates and major removal units of these antibiotics.

Recently, the fates of norfloxacin and ciprofloxacin in two

European STPs (Sweden and Switzerland) with mechanical

and anaerobic treatment processes were reported (Golet et al.,

2003; Lindberg et al., 2006). It is well known that anoxic and

aerobic treatment units are very common in STP systems, and

Wu et al. (2008) reported that some antibiotics are more

persistent under anaerobic conditions than aerobic condi-

tions. However, the fate of norfloxacin and ciprofloxacin in

anoxic and aerobic units remains unclear, and no research

has been conducted on the fates of other FQs. Thus, assessing

the removal efficiencies of all FQs in anoxic or aerobic treat-

ment units could provide basic information for the improve-

ment of STP performance.

In this study, we developed a single solid-phase extraction

(SPE) method that allowed the simultaneous analysis of

nineteen FQ antibiotics (cinoxacin, lomefloxacin, pipemidic

acid, ofloxacin, danofloxacin, enrofloxacin, ciprofloxacin,
sarafloxacin, difloxacin, sparfloxacin, moxifloxacin, flerox-

acin, norfloxacin, oxolinic acid, pefloxacin, flumequine, nali-

dixic acid, piromidic acid, and gatifloxacin, shown in

Supplementary Data Fig. S1) in sewage sludge. The method

was then applied to investigate the fate of each compound

during STP treatment with complete mechanical, anaerobic,

anoxic, and aerobic treatment processes. The removal effi-

ciencies of detected FQs were evaluated, and their potential

removal mechanisms in the STP were explored based on the

mass balance analysis in anaerobic, anoxic, and aerobic

treatment units.
2. Materials and methods

2.1. Sample collection

Qinghe STP (Beijing, China) serves a residential population of

about 814,000, and its incoming raw sewage consistsmainly of

domestic wastewater at a rate of 400,000 m3/day. The sewage

is firstly treated with a screen and an aerated grit chamber as

the primary clarification. The primary sludge is pumped into

the dewater room, while the primary effluent flows directly

through the activated sludge system, which is comprised of

anaerobic, anoxic, and aerobic units. After a final secondary

clarification step, the effluent of the activated sludge reactor is

discharged into the receiving river. The scheme of the STP and

sampling locations are shown in Supplementary Data (Fig. S2).

The hydraulic retention times in the aerated grit chamber,

anaerobic tank, anoxic tank, and aerobic tank were 15, 2, 3,

and 11 h, respectively, and total solid retention time was

20e25 d. To investigate the fates of quinolones and fluo-

roquinolones in the Qinghe STP, three-day sampling was

carried out in dry weather at the outlet of each treatment step

on July 7, 8, and 11, 2008. During this period, the sewage for

treatment was around 200,000 m3/d, and water temperatures

were 23e25 �C. Several regularly measured parameters (e.g.,

BOD5, COD, and DO, NH4eN, and NO3eN) are displayed in

Table S3 (Supplementary Data). Raw sewage and primary and

secondary effluents were taken as 24 h flow-proportional

composite samples, and the suspended solids were collected

by filtering these water samples. All water samples were

collected in 10-L amber glass bottles, which werewashedwith

0.5 g/L ethylenediamine tetraacetic acid disodium (Na2EDTA)

water solution, followed by methanol and purified water

before use. The sludge samples were generally taken at the

outlet of every treatment step. Both the water and sludge

samples were prepared for FQ analysis to assess the mass

balance of the compounds in the STP. Water samples were

extracted on the same day after being filtered by a glass

microfiber filter GF/C 1.2 mm (Whatman, Maidstone, UK), and

sludge samples were centrifuged and stored at �20 �C until

analysis.

2.2. Sample preparation

Reagents and materials used in the analysis were shown in

the Supplementary Data. The methods used to quantify 19

FQs in wastewater samples have been published previously

(Xiao et al., 2008). Briefly, after filtration, wastewater samples

http://dx.doi.org/10.1016/j.watres.2011.10.055
http://dx.doi.org/10.1016/j.watres.2011.10.055


wat e r r e s e a r c h 4 6 ( 2 0 1 2 ) 3 8 7e3 9 4 389
were added with Na2EDTA (0.5% w/v) and adjusted to pH 3

with hydrochloric acid (HCl). The HLB cartridge (Waters

Corporation, Milford, MA, USA) was preconditioned by 6mL of

methylene chloride, 6 mL of methanol, and 6 mL of purified

water (0.5% Na2EDTA w/v, pH ¼ 3). Approximately 250 mL of

water spiked with 40 ng of surrogate (norfloxacin-d5) was

extracted with HLB cartridge at a flow rate of 5e10 mL/min.

The cartridges were rinsed with 10 mL of distilled water, and

were then dried under a flow of nitrogen. All target

compounds were eluted with 6 mL of methanol containing

0.1% formic acid (v/v). The elute was evaporated to dryness

under a gentle stream of nitrogen, and dissolved in 500 mL of

a mixture of methanol and pure water containing 0.1% formic

acid (1:9, v/v). Analyses of all target compounds were carried

out using ultra performance liquid chromatography-tandem

mass spectrometry (UPLC-MS/MS, Waters Acquity UPLC�,

Milford, MA, USA).

After freeze-dried in a freeze dryer (FDU-200, EYELA,

Japan), about 0.1 g of sludge was spiked with 40 ng of nor-

floxacin-d5 in a 50 mL centrifuge tube and stayed overnight

before extraction. A total of 10 mL of triethylamine/methanol/

purified water (5/25/75, v/v/v) was added to the tube, and the

mixture was shaken for 20 min at 300 rpm. After 20 min

sonication, the sample was centrifuged for 10 min at

3000 rpm. Following centrifugation, the supernatant was

transferred to an amber glass bottle. The extraction was

repeated twice and all three extracts were combined. The

extract was diluted with 1 L of pure water, and then extracted

by HLB cartridge with the same procedures of water samples

described above. The detail of UPLC-MS/MS analysis was

provided in the Supplementary Data.

2.3. Quantitation and quality control

Identification of the target quinolone and fluoroquinolone

antibiotics was accomplished by comparing the retention

time (within 2%) and the ratio (within 20%) of the two selected

multiple-reaction monitoring (MRM) ion transitions with

those of standards. Laboratory blanks made every day from

purified water were analyzed to assess potential sample

contamination. In this study, concentrations of laboratory

blank samples were all lower than detection limits. To

compensate for the loss of target compounds during the

extraction process and correct the variation of instrument

response and matrix effect, norfloxacin-d5 surrogate was

spiked to samples prior to extraction. The same instrumental

method which has been reported to determinate FQs in

wastewater samples (Xiao et al., 2008) was used for quanti-

fying 19 FQs in sludge samples. Namely, 11 FQs (pipemidic

acid, fleroxacin, ofloxacin, pefloxacin, enoxacin, norfloxacin,

ciprofloxacin, danofloxacin, enrofloxacin, lomefloxacin and

difloxacin) were quantified relative to norfloxacin-d5 surro-

gate, and the method of external calibration was applied for

quantification of the other nine target antibiotics. Recovery

experiments were conducted to further assess method accu-

racy and precision. Samples collected from raw sewage,

secondary effluent, and excess sludge samples were spiked

with standard solutions of at least three times the original

concentration, whichwas determined prior to the fortification

experiment. Recoveries for spiked samples were 79e106%,
75e97% and 67e98% for raw sewage, secondary effluent, and

excess sludge samples, respectively. Method detection limits

(MDLs) were based on the peak-to-peak noise of the baseline

near the analyte peak obtained by analyzing field samples and

on a minimum value of 3 for signal-to-noise. For those non-

detected chemicals, samples were spiked using a mixture of

standard solution. The MDLs for the target antibiotics ranged

from 0.0085 to 0.085 mg/kg in the sludge samples, and were

0.5e37 ng/L in wastewater samples.
2.4. Data analysis

To assess the contribution of sorption and degradation of FQ

antibiotics in the STP, we took initial raw sewage loading

(including dissolved and suspended solid phases) as the

system input (100%), while the system output consisted of (i)

secondary effluent, and (ii) dewatered sludge (Fan et al., 2011).

The third part was expressed as (iii) lost, due to the total effect

of degradation or transformation mechanism in each treat-

ment unit within the STP, and was calculated as

W Lost ¼ W Influent �W Effluent �W Sludge (1)

where the “W” was the mass of total FQs within the STP. The

mass change percentage (%) in each treatment unit was

calculated using ðWInflow �WOutflowÞ=WInflow � 100% to assess

the mass variations of FQs under different treatment

processes, where WInflow and WOutflow respectively represent

the total mass flow (aqueous phase and sorbed phase) of the

detected compound in the inflow and outflow of the indi-

vidual treatment unit. The calculations of mass flow and

solidewater partition coefficient (Kd) in STP treatment units

were provided in the Supplementary Data.
3. Results and discussion

3.1. Method performance